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11" MAIN FRAME

ITEM PAATNO.
1 237368
2 237374
3 237634
4 34132
5 88165
6 88130
7 88114
8 88404
2] 88421

10 237633
11 221386

12 237697

13 £8034

14 42484

15 88440

DESCRIPTION

DCHI MAIN FRAME WELD-LH 11FT
DCH MAIN FRAME WELD-RH 11FT
INTERMEDIATE SUPPORT ARM WELD
AXLE CLAMP ASSEMBLY

BLT NEX 3/4-10NCX13 5P

WSHR HLK 3/4ID(13/16ACT) Z

NUT HEX 3/4NC

BLT HEX 3/4-10NCX2-1/2 52

BLT HEX 3/4-10NCX4-1/2 52
CLAMP PLATE-PAINTED

11FT MAIN FRAME AXLE

TUBE WELD-MAIN MAST
HEADLESS PIN(2) 1-1/4X3-3/8

1/4 x 2-1/4 BOLL PIN

BSHG MCHRY 1-1/4X1-7/8X14GA P
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14’ MAIN FRAME

SEEPAGE 14

ITEM PART NO, DESCRIPTION

237524 DG MAIN FRAME WELD-LH 14FT
237520 DON MAIN FRAME WELD-RH 14FT
237634 INTERMEDIATE SUPPORT ARM WELD
34132  AXLE CLAMP ASSEMBLY

82185 BLY NEX 3/4-10ONCX13 5P

88130 WSHR HIK 3/4iIB(13M16ACT) 2
88110  NUT HEX 3/4NC

88404 BLT HEX 3/4-10NCX2-1/2 8Z

88421 BLT HEX 3/4-10NCX4-1/2 82
237633 CLAMP PLATE-PAINTED

237840  DCHI 14FT MAIN AXLE ASSY
237697 TUBE WELD-MAIN MAST

13 68034 HEADLESS PIN(2) 1-1/4X3-3/8

i4 42484 1/4x 2-1/4 ROLL PIN

H 88440 BSHG MOHRY 1-1/4X1-7/8X14GA P
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11' PIVOT HITCH

TEM PAHT NO. DESCRIPTION
1 237626 MAIN POLE WELD-ILH
2 237630 MAIN POLE WEILD-RH
3 237637 CROSS TUBE WELD-POLE CONNECTION
4 237641 TUBE WELD-FRONT SUPPORT
5 237640 CLAMP PLATE-PAINTED 4X8
6 237633 CLAMP PLATE-PAINTED
7 237684 BRACKET WELD-CENTER LIFT
8 88130 WSHR HLK 3/4iD{13/16ACT)Z
g 88110 NUT HEX 3/4NC
10 88404 BLY HEX 3/4-10NCX2-1/2 82
11 89130 BLY HEX 3/4-10NCX8-1/2 8Z
12 88399 BLY HEX 1-BNCX3 52
13 886817 WSHR HLK1IDZ
14 88125 NUT MEX 1-8NC
15 88579  BLT MEX 3/4-10NCX5-1/2 52

DCH DESK CULTIVATOR PARTS MANUAL (74258) 1205 6



ITEM PARTNO. DESCRIPTION

W~ b 0 h

10
11
12
13
14
15
18
17
18
19
20
21
22
23
24

237623
2378600
68026
237688
2376865
237682
2376862
42824
11838
88350
88132
68031
42484
65693
as770
88030
237843
88641
88303
58104
65034
88440
88622
24459

HITCH WELD-11FT MF DCIit
SCREW ADJUSTMENT WELD
ADJUSTMENT SCREW

CENTER LIFT TUBE WELD-SHORT
LINK ARM WELD-CENTER LIFFFHONT
CENTER LIFT TUBE WELD

LINK ARM WELD-CENTER LIFT SHORT
CAST DUAL HITCH

HITCH BOLT

NUT SLTD 1-1/4-7NC 5Z

PIN COT 3/16DIAX2 Z

HEADLESS PING) 1-1/4X5.12
1/4X2-1/4 ROLL PiN

HEADLESS PIN(2) 1-1/2X7-3/4

PIN ROLL 3/8DIAX2-1/2 Z
HEADLESS PIN(Z) 1-1/4X6.13
1-1/4X7-1/16 DIA PIN-LEVEL LIFT
BLT HEX 1/2-13NCX3 5Z

WSHR HLK 1/21D(9/16ACT)Z

NUT HEX 1/2-13NC 52

HEADLESS PIN(2) 1-1/4X3-3/8
BSHG MCHRY 1-1/4X1-7/8X14GA P
1-1/4NC JAM NUT

SAFTEY CHAIN
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14' PIVOT HITCH

TEM PART NO. DESCRIPTION
1 237626 MAIN POLE WELD-LH
2 237630 MAIN POLE WELD-BH
3 237534 CROSS TUBE WELD-POLE CONN 14FT MF
4 237841 TUBE WELD-FRONT SUPPORT
5 237840 CLAMP PLATE-PAINTED 4X8
6 237633 CLAMP PLATE-PAINTED
7 237694 BRACKET WELD-CENTER LT
a 88130 WBEHR HLK 3/ID{13/16ACTIZ
9 88110 NUT HEX 3/4NC
10 88404 BLT HEX 3/4-1ONCX2-1/2 52
Hh| 89130 BLY HEX 3/4-1ONCX8-1/2 82
12 88399 BLYT HEX 1-8NCX3 52
13 88617 WSHR HLK 1iDZ
14 88128 NUT HEX 1.8NC
15 88579 BT HEX 3/4-10NCX5-1/2 82

DCH DISKCULTIVATOR PARTS MANUAL {74256) 12/08 8



iTEM PART NO. DESCRIPTION
237527 DCIi MAIN FRAME HITCH WELD 14FT MF
237900 SCREW ADJUSTMENTY WELD
88026 ADJUSTMENT SCREW
237688 CENTER LIFT TUBE WELD-SHORT
237685 LINK ABM WELD-CENTER LIFEFRONT
237682 CENTER LIFT TUBE WELD
237692 LINK ARM WELD-CENTER LIFT SHORT
42824  CAST DUAL, HITCH
11638 HITCH BOLY
10 88350 NUT SLTB 114-7NC 52
| 88133 PIN CCT 3/16DIAX2 2
12 68031 HEADLESS PINE@) 1-1/4X5.12
13 42484  1/4X2-1/4 ROLL PIN
14 65693 HEADLESS PIN{@) 1-1/2X7-3/4
15 88770 PiN ROLL 3/8DIAX21/2 2
16 68030 HEADLESS PIN{R) 1-1/4X6.13
17 237843 1-1/4X7-1116 DIA PIN-LEVEL LIFT
18 88541 BLT HEX 1/2-13NCX3 52
19 88303 WESHR HLK 1/21D(8/16ACTYZ
20 88104 NUY HEX 1/2-13NC 52
21 68034 HEADLESS PIN() 1-1/4X3-3/8
22 88440 BSHG MCHRY 1.1/4X1-7/8X14GA P
23 88622  1-1/4NC JAM NUT
24 24459 SAFTEY CHAIN 9

WH-NdObh DN =
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4' WING REST

ITEM PART NO. DESCRIPTION NOTE:
1 239415 WING REST WELD-4FT M FY MAIN FRAMES - 239415 WING REST IS
2 89268 BLT-U 1/2-13NCX3-1/2X4-3/4 Z MOUNTED ON THE MAST TUBE FOR THE WALK-
3 88008 WSHR HLK 1/2ID(9/16ACT)Z ING TANDEM, AS SHOWN, WITH 4FT WINGS.
4 88104 NUT MEX 1/2-13NC 52

DU HSK CULTIVATOR PARTS MANUAL (74256} 12/05 1 0



iTEM PART NO. DESCRIFYION NOTE:

1 237803 11FT WING REST WELD-REAR 41 FT MAIN FRAMES - 237803 WING REST IS
2 287849 11FT WING REST WELD-FRONT MOUNTED ON THE REAR AND 237849 IS
8 88501 BLRU &/8-11NCX4X4-1/4 Z MOUNTED ON THE FRONT, AS SHOWN, WITH 7FT
4 88128 WSHR HLK 5/8I5(11/18ACTZ & 10FT WINGS.

EoY B81268 NUT HEX 5/8-11NC

1 1 DCH DISK COLTIVATOR PARTS MANLIAL {T4288) 1205



ITEM PART NOC. DESCRIPTION

NOTE:

Y s D G R ST WELDREAR 14 FT MAIN FRAMES - 237823 WING REST IS
3 88501 BLEU 5/811NCXAXAA/A 2 MOUNTED ON THE REAR AND 237852 IS
4 88129 WSHR HLK 5/8ID(1/6ACT)Z MOUNTED ON THE FRONT, AS SHOWN, WITH
5 88126 NUT HEX 5/8-11NC 1OFT WINGS,

DCIB DISK CULTIVATOR PARTS MANUAL {T4258) 12106 1 2



ITEM PARTNO. DESCRIPTION
1 222324 SIDE WIND JACK-BLACK
2 88145 BLTU 5/8-11NCX4X5-1/4 Z
3 88129 WSHR HLK 5/8ID{11/18ACT)Z
4 88126 NUT HEX 5/8-11NC 52
5 88203 1/4NCX1 BOLT
6 223320 PLUG HOLDER
7 234313 MANUAL TUBE WITH BRACKET
8 88993  1/4NCX3/4 BOLT
9 88261 1/4* FLAT WASHER
10 236142 HYD HOSE BRACKET
11 88262 1/4" LOCK WASHER
12 88172  1/4NC HEX NUT
13 236092 RUBBER EDGE
14 88103 3/BNC HEX NUT
15 88362 3/8" LOCK WASHER
18 88282 3/8" FLAT WASHER
17 89068  3/8NCX4XS5 U-BOLT
18 238400 CUSHION CLAMP 3190/190DFP
19 238402 COVER PLATE GD3D
20 88480 BLT HEX 5/16-18NCX1-3/4 57
21 221444 CLAMP HALF 1/4 TWIN
22 221445 COVER PLATE
23 89005 BLT HEX 5/16-18NCXa 52
24 238401 WELD PLATE SP3D
25 221443 TWIN PLATE
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ITEM PARTNO. DESCRIPTION
221396  11ET MAIN FRAME AXLE (SHOWN)
237525  14FT MAIN FRAME AXLE

2 61831 LEFT HD WALKING ASSY

3 61833  RIGHT HD WALKING ASSY

4 221262 12.6 MAST ANCHOR

5 88841 BLT HEX 3/4-10NCX2-3/4 52

6

7

8

—_

88130 WSHR HLK 3/4ID(13/16ACT)Z
88110 NUT HEX 3/4-10NC 5Z
88033 HEADLESS PIN{2) 1X6.38
9 88196 WSHR ELAT 1(1-1/16X2-1/2ACT)Z
10 42484  1/4X2-1/4 ROLL PIN
11 67683F HMYD CYL 4X12.56BP FGS #A5190Y24
12 42473 HEADLESS PIN (H) {2) 1X2-3/8
13 237617 WING AXLE WELD-LH (SHOWN)
237819 WING AXLE WELD-RH
14 221261 10.8 MAST ANCHOR
15 67688F HYD CYL 4X10.8BP FGS #A519CY25
16 12103 1.75 BORE BRG CONE (25580)
17 16278 BEARING BUSHING
18 26120 SEAL
19 88420  1/2NFX3-1/4 GRS BOLY
20 88304 1/2NF LOCK NUT A
21 14131 2" HUB & SPINDLE e
22 65696 WHL ASSY 11LX15 6B 10" 12PGRAY
23 88142 BLT WHL 1/2-20NFX1 {13/18 HEAD)
24 88550  1/ANE GREASE FITTING
25 16277 TANDEM PIN
26 42082 1-1/2NF HYDRA LOCK NUT
27 220081 1-1/2" CHNL LOCK 10" (BLK)
28 915402 5/16X2-3/4 LYNCH PIN

DO THSK CULTIVATOR PARTS MANUAL (T4256) 12/05 1 4




7' WING AXLE

ITEM PART NO. DESCRIPTION
1 238463 DCHll WING AXLE WELD 7FT L4 (SHOWN)
238466 DG WING AXLE WELD 7FT RH
2 221261 10,8 MAST ANCHOR
3 88841 BLT HEX 3/4-10NCX2-3/4 5Z
4 88130 WSHR HLK 2/4ID(13/16ACT)Z
5 88110 NUT MEX 3/4-10NG 52
6  67688F HYD CYL 4X10.8BP FGS #A510CY25
7 £8033 HEADLESS PIN(2) 1X6.38
8 88196 WSHR FLAT 1{1-1/16X2-1/2ACT)Z
9 42484  1/4%X2-1/4 ROLL PIN
10 42473 HEADLESS PIN (H) (2) 1X2:3/8
11 88249  1/2NFX3-1/4 GRS BOLT
12 88304  1/2NF LOCK NUT
13 14131 2" HUB & SPINDLE
14 24538  WHL ASSY 11LX15 6B 8' BPGRAY
15

88142  1/2NFX1 {13/16 HEAD)
15 DO DISK CULTIVATOR PARTS MANUAL (74256) 12/05



iTEM PARTNO. DESCHIPTION
1 68021  61/2" GHANK STUB (5'MTG)
2 237376 SBHANK STUB WELD 16-1/2IN
3 88507 BLY HEX 1/2-13NCX3-1/2 BZ
4 88303 WSHR HLK 1/2ID(8N18ACT)Z
5 88104 NUT MEX 1/2-13NC 52

6

65688 BOLY PLATE 5.5X4.75-BED (8'MTG)
BCH DISK CULTIVATOR PARTS MANUAL (74256} 12/05 16



ITEM PART NO.

O~ 3 A

iTEM PART NO.

e33R -

238406
68308
65314
88566
88162
89280
88362
£8103

237879

238405

237878
89040
88382
88103
893568
88566
88162

DESCRIPTION
PLATE-DEPTH GAUGE
DEPTH INDICATOR ARM
4-1/2 EXHAUST CLAMP
BET HEX 3/8-16NCX3/4 52 o
NUYT 2POSLK 3/B-16NC 5P

BLEU 3/8-16NCXEX3 2

WESHR HLK 381D 2

NLUT HEX 3/8-16NC 52

DESCRIFHION
PLATE-DEPTH GAUGE-DISK GANG
INDICATOR ARM-DISK GANG
ANGLE DEPTH GAUGE

BLI4J 3/8-16NCX4X7 2

WSHR HLK 3/8iD 2

NUY HEX 3/8-16NC 52

BLTU 3/8-1BNCXBX3-3/4 2

BLY HEX 3/8-18NCX3/4 52

NUT 2POSLK 3/8-16NG 5P

1 7 E3C B EMGI CLETIVATOR PARTS MANUAL (T4256) 12108
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ITEM PART NO.

@A~ H DN -

10
11
12
13
14
15
16
17
8
18
20
21
22
23

238410
88133
88131
60318
88358
88127
51875
82004
68322
65314
88708
69319
65308
88649
69302
88738
89323
238412
88280
88362
88103
88550
68316

SINGLE POINT DEPTH CONTROL

DESCRIPTION

ADJUSTMENT TUBE WELD DCI SNGL. PT

3/16X2 COTTER PIN

WSHR FLAT 3/41D(13-16ACT)Z
THREADED ADJUSTMENT ROD
WSHR HLK 5/161D Z

NUT HEX 5/16-18NC 52

DCV ASSEMBLY

BLT HEX 5/16-18NCX2-1/2 5Z
DEPTH ARM

4-1/2 EXHAUST CLAMP

SCR SET 3/8-16NCC3/8 CUP-PT P
ARM MOUNT W/BEARING

ROD

PIN ROLL 1/4DIAXt Z
COMPRESSION SPRING (RED)
WSHR FLAT 1SAE(1-1/16X2ACT)Z
DECAL DONUT

ROD MOUNT WELD-SINGLE PT
BLT-U 3/8-16NCX5X3 Z

WSHR HLK 3/8ID Z

NUT HEX 3/8-16NG 5Z

FTG GRS 1/4-28 3038-B

ARM

19

EXCHIEASK CLIETIVATOR FARTS MANUAL (74256} 1205



WING LIFT COMPONENTS

ITEM PARTNO. DESCRIPTION
1 220870C  LIFT LINK ARM-8HORT
2 88198 1 FLAT WASHER
3 89075 1NC NYLON TOPLOCK NUT
4 88399 tNCX3 GRS BOLT
& 48522  WING LIFT LINK
& 48528 WING LIFT BUSHING (1.03218X1-1/40DX1 .06}
7 88447  1NCX3-1/2 GRS BOLY
B B867TG  1NCXB-1/2 GRE BOLY
9 88838 5/8NCX1-3/4 GRS BOLY
10 88348 1NC LOCKNUT
1 220871  WING LINK STRAP
12 88129 WSEHR MLK 5/8ID(11/16ACTIZ
13 88126 NUT HEX &/8-11NC B2

DCHHNSK CULTIVATOR PARTS MANLIAL (74256) 12105 2 e



I'TEM PARTNO.

1

.
SCWMEM~N®O A DN

11
12
13
14
15
16
17
18

238488

238420

51242F
88312
89075
88503
88129
88126
42473
88196
42484
65688
&8021
88507
88303
88104
88264
51469
89015

DESCRIPTION
WING FBAME WELD-LH 4FT (SHOWN) 19
WING FRAME WELD-HM 457 20

CYL HYD 3X30 FGS #A519CY11 21
BLT MEX 1-8NCX8 52

NUT NYLON LOCK 1-8NG 52 o2
BLTU 5/8-11NCX3X5-1/4 Z
WSHR HLK 5/8ID(11/16ACT)Z 23

NUT HEX 5/8-11NC

HEADLESS PIN (H) (2) 1X2-3/8
WSHR FLAT 1(1-1/16X2-1/2ACT)Z
1/4X2-1/4 ROLL PIN

BOLT PLATE 5.5X4.75-RED (5"MTG)
6-1/2* SHANK STUB (5"MTG)

BLT HEX 1/2-13NCX3-1/2 52
WSHR HLK 1/2ID(9/16ACT)Z

NUT HEX 1/2-13NC 52

BLT HEX 1-8NOX6 57

SHIM

BLT HEX 1/2-13NCX1 52

21

67903
67934
238497
239438
238494
239418
239418

iTEM PART NO. DESCRIPTION

LINKAGE ARM

PLATE (2-HOLE)

WING HINGE WELD-LH REAR (SHOWN)
WING HINGE WELD-RH REAR

WING HINGE WELD-FRONT LH (SHOWN}
WING HINGE WELD-FRONT RH

BAR-CYL MOUNT 4FT WING FOLD

DCH EISK CULTIVATOR PHRTS MANUAL (T4256) 12/08



7' WING

SEE
PAGE 20

ITEM PAKRT NO. DESCHIPTION ITEM PARTNO. DESCRIPTION

1 238467 WING FRAME WELD-LH 76T {SHOWN) 18 88145  BLI-U 5/8-11NCX4X5-1/4 Z
238483 WING ERAME WELD-R# 78T 17 88405 BLY HEX 3/4-11NCX1-3/4 52

o 290870 WING LIET ARM-SHORT i8 88128 WSHR HLK 5/8I1D(1118ACTZ
5 48522 WING LIFT LINK 19 88126 NUT HEX 5/8-11NC
e 51200F HYD CYL 4X30 FGS #AS19CY0R 20 221714 HEADLESS PIN (H) (2) 1X3-7/8
5 287807 BAR-CYL MOUNTWING FOLD 11FTMF 21 88196 WSHR FLAT 1(1-1/16X2-1/BACT)Z
6 88604 BLT HEX 3/4-10NCX2 57 22 42484 1/4X2-1/4 ROLL PIN
7 88130 WSHR HLK 3/4ID(13/16ACT)Z
8 88110 NUT HEX 3/4-10NC 52
9 68021 61/2" SHANK STUB (5'MTG)

10 88507 BLY HEX 1/2-13NCX3-1/2 82

11 88303 WSHR HLK 1/21D{(9116ACT)Z

12 88104 NUT HEX 1/2-13NC 57

13 85688 BOLT PLATE 5.5X4.75-RED {&8'MTG)
14 34132  AXLE CLAMP ASSEMBLY

15 89185 BLY HEX 3/4-1ONCX13 58
DOHIDISK CULTIVATOR PARTS MANGAL (74256) 12/08 22



7' WING CONTINUED

SEE
PAGE 15

PAGE 73

ITEM PAHT NO. DESCRIPTION

237700 TUBE WELD-WING MAST

2 238477 TUBE WELD-GANG WHEEL-7FT WING
3 220843 GAUGE TUBE ADJUSTABLE BRACKET
4 88264 BLT HEX 1.BNCX6 52

5 89075 NUT NYLON LOCK 1-8NC 52
g
7
8

—_

69799 ADJUSTER ROD (9.5)
88125 NUT HEX 1-8NC 52
48800 ADJUSTMENT ROD ASSEMBLY
9 68034 HEADLESS PIN (2) 1-1/4 X 3.38
10 88440 BSHG MCHRY 1-1/4X1-7/8X14GA P
11 42484  1/4X2-1/4 ROLL PIN
12 88622 NUT JAM 1-1/4-7NC 57

23 DCH DISK CULTIVATOR PARTS MANUAL (74256) 12005



10' WING

ITEM PARTNO. DESCRIPTION ITEM PARTNO. DESCRIPTION

1 237602 WING FRAME WELD-LH 10FT (SHOWN) 16 68145 BLTY 5/8-1INCX4X5-1/4 Z
237536 WING FRAME WELD-RH 10FT 17 88405 BLT MEX 3/4-11NCX1-3/4 52

2 220870 WING LIFT ARM-SHORT 18 88129 WSHR HLK 5/8ID(11/16ACT)Z

3 48522  WING LIFT LINK 19 88126 NUT MEX 5/8-11NC

4 51220F MYD CYL 4X30 FGS #A519CY02 20 221714 HEADLESS PIN (H) (2) 1X2-3/8

5 237807 BAR-CYL MOUNTWING FOLD 11FT MF (SHOWN) 2t 88196 WSHH FLAT 1(1-1/16X2-1/8ACTYZ
237822 BAR-CYL MOUNTWING FOLD 14FT MF 22 42484  1/4X2-1/4 ROLL PIN

6 88604 BLT HEX 3/4-10NCX2 52

7 88130 WSHR HLK 3/4ID(13/16ACTZ

8 88110 NUT HEX 3/4-10NC 52

g 68021 6-1/2" SHANK STUB 5"MTG)

10 88507  BLY HEX 1/2-13NCX3-1/2 52

11 88303 WSHR HLK 1/2ID{9/16ACT2

12 88104 NUT MEX 1/2-13NC B2

13 65688 BOLT PLATE 5.6X4.75-RED (B'MTG)
14 34132 AXLE CLAMP ASSEMBLY

15 89165 BLY HEX 3/4-1ONCX13 5P

DCIDISK CULTIVATOR PARTS MANUAL (74256) 12/08 24



10' WING CONTINUED

PAGE 14

ITEM PART NO. DESCRIPTION
1 237700 TUBE WELDWING MAST
2 237802 TUBE WELD-GANG WHEEL-10FT WING
3 220843 GAUGE TUBE ADJUSTABLE BRACKET
4 88264 BLT HEX 1-BNCX8 5Z
5 89075 NUT NYLON LOCK 1-8NC 52
8 89799 ADJUSTER ROD (9.5)
7 88125  NUT HEX 1-8NC 52
8 48860 ADJUSTMENT ROD ASSEMBLY
68034 HEADLESS PIN (2) 1-1/4X3-3/8
10 88440 BSHG MCHRY 1-1/4X1-7/8X14GA P
11 42484  1/aX2-1/4 ROLL PIN
12 88622 NUT JAM 1-1/4-7NC 52

@«
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SEE PAGE 42
FOR BEARING
ASSEMBLY
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11" MAIN FRAME DISK GANG ASSEMBLY

237380 8 20IN BLADE LK MF DISK GANG ASSEMBLY (8HOWN)
237393 8 201N BLADE RH MF DISK GANG ASSEMBLY

ITEM PART NO. DESCRIPTION

237829 3Xe RECT TUBE 59.9IN

24026 SPRING SHANK PLATE

237382 DCH STANDARD BEARING ASSEMBLY LH (SHOWN)
237388 DCli STANDARD BEARING ASSEMBLY Ri
24123 GPRING SHANK PLATE

25693 BLTU 7/B-ONCX6X6-1/4

88341 WSHR HLK 7/8ID{15/16ACT)Z

88371 NUY HEX 7/8-BNC 5Z

28721 1.5 8Q GANG SHAFT 71.83

25694 COSTG BGR SHORT 1.508 2.2 PY

10 237379 20IN DIA DISK BLADE-LOW CONCAVITY
11 24447 SIN GANG SPOOL CASTING SQ HOLE
12 41065 7' DIA SPRING WASHER

13 88610 WSHR FLAT 1-1/28AE(1-8/16X3)2

14 41066  1-1/2" GANG WASHER

15 27761 NUT HVY HEX 8LTD. 1-1/2%62P

16 88605 PIN ROLL 5/16DIAX2-1/4Z

17 25710 BANG END CAP 1.5625-2.25 WD

18 25685 SCTGBRGLONG1{5085.0PT

19 88272 BLT HEX 3/4-10NCX4 87

20 8813C WSHR HLK 3/4iD(13/16ACTZ

21 88110 NUY HEX 3/4-10NC 52

22 24631  86-1/2IN SCRAPER BAR

23 24217 BLU 1/2-13NCX2-1/8X1-7/8

24 24329 BLTU 1/2-13NCX11/16X3-1/2

25 27950 CLIP SCRAPER ARM (BLACK)

26 88621 NUT NLK 1/2-13NC 52
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SEE PAGE 42
FORBEARING
ASSEMBLY

PAGE 42
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14’ MAIN FRAME DISK GANG ASSEMBLY

237827 10 20iN BLADE LH MF DIiSK GANG ASSEMBLY (SHOWN)
237828 10 20IN BLADE RH MF DISK GANG ASSEMBLY

ITEM PARTNO. DESCRIPTION

237538 RECT TUBE-GANG BEAM-14FT MF

24026 SPRING SHANK PLATE

237382 DCH STANDARD BEARING ASSEMBLY LM SHOWN)
237398 DCHl STANDARD BEARING ASSEMBLY RBH

4 24123 SPRING SHANK PLATE

5 25693 BLLU 7/8-9NCXBX6-1/4

6 88341 WSHR MLK 7/81DO5MBACT)Z

7 88371  NUT HEX 7/8-9NC 52
8
g

[ I\ I

25724 1.5 8Q GANG SHAFT 90.33
25684 CSTG BGRSHORT1.50822PT
10 237379 20N DIA DISK BLADE-LOW CONCAVITY
Lt 24447 SIN GANG SPOOL CASTING SQ HOLE
12 41068  7° DIA SPRING WASHER
13 88610 WSHR FLAT 1-1/28AE(1-9/16X3)2
14 41066 1-1/2" GANG WASHER
15 27761 NUT HVY HEX SLTD. 1-1/2"6ZP
16 88605 PIN ROLL 5/168DIAX2-1/4Z
7 25710 BHRANG END CAP 1.5825-2.25 WD
18 25695 SCTGRBRGLONG1.50850PT
19 88272 BLT HEX 3/4-10NCX4 52
20 88130 WSHR HLK 3/4iD{13/16ACT)Z
21 88110  NUT HEX 3/4-10NC 52
22 24223 O0IN SCRAPER BAR
23 24217 BLTU 1/2-13NCX2-1/8X1-7/8
24 24329 BLTU H/2-13NCX11/18X3-1/2
25 27850 CLIP SCRAPER ARM (BLACK)
26 88621 NUT NLX 1/2.13NC §Z
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4' WING DISK GANG ASSEMBLY FOR 19' DISK

CULTIVATOR
O

SEEpAGE 42 (10) —
FOR BEARING &,
ASSEMBLY

SEE
PAGE 42

SEE
PAGE 42

DCHEDISK CLATIVATOR PARTS MANUAL (76256} 12105 30



4' WING DISK GANG ASSEMBLY FOR 19' DISK
CULTIVATOR

238488 5 20IN BLADE LH MF DISK GANG ASSEMBLY (SHOWN)
238489 5 20IN BLADE RH MF DiSK GANG ASSEMBLY

TEM PARYT NO. DESCRIPTION

238490C RECT TUBE-GANG BEAM

24026 SPRING SHANK PLATE

237382 DCH STANDARD BEARING ASSEMBLY LH (SHOWN)
237398 DCH STANDARD BEARING ASSEMBLY BH
24123 SPRING SHANK PLATE

25693 BLIU 7/B-9NCX6X6-1/4

88341 WSHR HLK 7/8ID(18/16ACT)Z

88371  NUT HEX 7/8-9NC 57

25718 1.5 8Q GANG SHAFT 44.08

25694 CSTGBGRSHORT1.50822PT

10 237379 20IN DIA DISK BLADE-LCW CONCAVITY
11 24447  SIN GANG SPOQL. CASTING 8Q HOLE
12 41065 7' DIA SPRING WASHER

13 88610 WSHR FLAT 1-4/28AR{1-9/16X3)7

14 41066 1-1/2" GANG WASHER

15 27761 NUT HVY HEX SLTD. 1-1/2°-6ZP

16 88608 PIN ROLL 5/16DIAX2-1/42

17 25710 BRNG END CAP 1.5625.2.25 WD

18 25695 8CTG BRG LONG1.50856PT

19 88272  BLT HEX 3/4-10NCX4 52

20 88130 WSHR HLK 3/4ID{1316ACTIZ

21 88110  NUT HEX 3/4-10NC 82

22 24507 48BN SCRAPER BAR

23 24217  BLTU 1/213NCX2-1/8X1-7/8

24 24328 BLT-U 1/2-13NCX11/16X3-1/2

25 27950 CLIP SCRAPEH ARM (BLACK)

26 88621 NUT NLK 1/2-13NC 52

LI I
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4' WING DISK GANG ASSEMBLY FOR 22' DISK
CULTIVATOR

SEE PAGE 42
FORBEARING

SEE
PAGE 42
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4' WING DISK GANG ASSEMBLY FOR 22' DISK
CULTIVATOR

239422 7 20IN BLADE LH MF DISK GANG ASSEMBLY {SHOWN)
239423 7 20IN BLADE RH MF DiSK GANG ASSEMBLY

ITEM PARTNO. DESCRIPTION

238490 RECT TUBE-GANG BEAM

24026 SPRING SHANK PLATE

237382 DCH STANDARD BEARING ASSEMBLY LH (SHOWN)
237398 DCI STANDARD BEARING ASSEMBLY RH
24123 SPRING SHANK PLATE

25603  BLT-U 7/8-9NCX6X6-1/4

88341 WSHR HLK 7/8ID{15/16ACT)Z

88371 NUT HEX 7/8-9NC 52

25720 1.5 SQ GANG SHAFT 62.58

25684 CSTG BGR SHORT 1.50S 2.2 PT

10 237379 20IN DIA DISK BLADE-LOW CONCAVITY
11 24447  9IN GANG SPOOL CASTING SQ HOLE
12 41065 7' DIA SPRING WASHER

13 BB610  WSHR FLAT 1-1/2SAE(1-0/16X3)Z

14 41086  1-1/2* GANG WASHER

15 27761  NUT HVY HEX SLTD. 1-1/2".6ZP

16 88605 PIN ROLL 5/16DIAX2-1/4Z

17 25710 BRNG END CAP 1.5625-2.25 WD

18 25695 SCTG BRG LONG 1.50S 5.0 PT

19 88272 BLT HEX 3/4-10NCX4 52

20 88130 WSHR HLK 3/4ID{13/16ACT)Z

21 88110 NUT HEX 3/4-10NC 5Z

22 24686 60IN SCRAPER BAR

23 24217 BLUT-U 1/2-13NCX2-1/8X1-7/8

24 24329 BLT-U 1/2-13NCX11/16X3-1/2

25 27950 CLIP SCRAPER ARM (BLACK)

26 88621 NUT NLK 1/2-13NC 52
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7' WING DISK GANG ASSEMBLY FOR 25' DISK
CULTIVATOR

SEE PAGE 42
FORBEARING
ASSEMBLY

SEE
PAGE 42

SEE
PAGE 42
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7' WING DISK GANG ASSEMBLY FOR 25' DISK

238481 9 20iN BLADE |H MF DISK GANG ASSEMBLY (SHOWN)
238485 9 20IN BLADE RH MF DISK GANG ASSEMBLY

ITEM PART NO. DESCRIPTION

L3 py —

oo~ Mmoeh

10
11
12
13
14
15
16
17
18
18

21
22
23
24
25
26

237638
24026
237382
237308
24323
25693
88341
88371
25722
25694
237379
24447
41066
88610
410686
27761
88606
25710
25685
8B272
88130
88110
49220
24217
24329
27950
88621

RECT TUBE-GANG BEAM-14FT MF
SPRING SHANK PLATE

DOl STANDARD BEARING ASSEMBLY LH (SHOWN)
DOII STANDARD BEARING ASSEMBLY RH
SPRING SHANK PLATE

BLT-AJ 7/8-GNCX6X5-1/4

WSHR HLK 7/8ID(15/16ACT)Z

NUT HEX 7/8-9NC 52

1.5 SQ GANG SHAFT 81.08

CSTG BGR SHORT 1.50 8 2.2 PT

20IN DIA DISK BLADE-LOW CONCAVITY
9IN GANG SPOOL CASTING SQ HOLE
7* DIA SPRING WASHER

WSHR FLAT 1-1/2SAE(1-9/16X3)Z

1.1/2" GANG WASHER

NUT HVY HEX SLTD. 1-1/2"-6ZP

PIN BOLL 5/16DIAX2-1/4Z

BRNG END CAP 1.5625-2.25 WD

SCTG BRG LONG 1.50 $ 5.0 PT

BLT HEX 3/4-1ONCX4 57

WSHR HLK 3/4ID(13/16ACT)Z

NUT HEX 3/4-10NC 57

82-1/2IN SCRAPER BAR

BLT-U 1/2-13NCX2-1/8X1-7/8

BLT-U 1/2-13NCX11/16X3-1/2

CLIP SCRAPER ARM (BLACK)

NUT NLK 1/2-13NC 52

35
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7° WING DISK GANG ASSEMBLY FOR 28’ DISK
CULTIVATOR

SEEPAGE 42
FOR BEARING
ASSEMBLY

PAGE 42



7' WING DISK GANG ASSEMBLY FOR 28' DISK
CULTIVATOR

238486 11 20IN BLADE LH MF DISK GANG ASSEMBLY (SHOWN,;
238487 11 20IN BLADE RH MF DISK GANG ASSEMBLY

iTEM PART NO. DESCRIPTION

237538 RECT TUBE-GANG BEAM-14FT MF
24026 SPRING SHANK PLATE

237382 DCHl STANDARD BEARING ASSEMBLY LH (SHOWN)
237388 DCI STANDARD BEARING ASSEMBLY RH
24123 SPRING SHANK PLATE

25693 BLT-U 7/8-ONCX6X6-1/4

88341 WSHR HLK 7/8ID{15/16ACT)Z

88371 NUT HEX 7/8-8NC 52

25726 1.5 80 GANG SHAFT 100.18

25684 CSTGBGRSHORT1.50822PY

10 237378 20IN DIA DISK BLADE-LOW CONCAVITY
11 24447 9IN GANG SPOOL CASTING SQG HOLE
i2 41065 7" DIA SPRING WASHER

13 88610 WSHR FLAT 1-1/28AE(1-9/16X3)2

14 41066  1-1/2" GANG WASHER

15 27761  NUT HVY HEX SL¥D. 1-1/2°62P

16 88605 PIN RCLL 5/16DIAX2-1/42

17 25710 BRNG END CAP 1.5625-2.25 WD

18 25685 BCTG BRG LONG 1508 5,0 PT

19 88272 BLT HEX 3/4-10NCX4 52

20 88130 WSHR HLK 3M4ID{13/18ACTZ

21 88110 NUT HEX 3/4-10NC 82

22 24115 86IN SCRAPER BAR

23 24217  BLTL 1/2-13NCX2-1/8X1-7/8

24 24329 BLYU 1/2-13NCX11/16X3-1/2

25 2795C CLIP SCRAPER ARM (BLACK)

28 88621 NUT NLK 1/213NC 52

LI L R
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10" WING DISK GANG ASSEMBLY FOR 31’ & 34' DISK
CULTIVATOR

SEE PAGE 42
FORBEARING
ASSEMBLY
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10" WING DISK GANG ASSEMBLY FOR 31' & 34' DISK |
CULTIVATOR

237620 13 20IN BLADE LH MF DISK GANG ASSEMBLY {(SHOWN)
237832 13 20IN BLADE RH MF DISK GANG ASSEMBLY

ITEM PART NO. DESCRIPTION

237621 RECT TUBE-GANG BEAM 99IN

24026 SPRING SHANK PLATE

237382 DCHi STANDARD BEARING ASSEMBLY LH (SHOWN)
237398 DCHlI STANDARD BEARING ASSEMBLY RH
24123 SPRING SHANK PLATE

25693 BLTU 7/8-9NCX6X6-1/4

88341 WSHR MLK 7/8ID(15/16ACT)Z

88371 NUT MEX 7/8-ONC 5Z

25720 1.5 5Q GANG SHAFT 62.58

25694 CSTG BGR SHORT 1.50 8 2.2 PT

10 2387879 20IN DIA DISK BLADE-LOW CONCAVITY
11 24447 9N GANG SPOOL CASTING SO HOLE
12 41065 7" DIA SPRING WASHER

13 88610 WSHR FLAT 1-1/28AE(1-9/16X3)Z

14 41066 1-1/2° GANG WASHER

15 27761  NUT HVY HEX SLTD. 1-1/2%-62P

16 88605 PIN ROLL 5/16DIAX2-1/4Z

17 25710 BRNG END CAP 1.5625-2.25 WD

18 25695 SCTG BRGLONG 1.508 50 PT

19 88272 BLT MEX 3/4-10NCX4 5Z

20 88130 WSHR HLK 3/4ID(13/16ACT)Z

21 88110 NUT MEX 3/4-10NC 5Z

22 24686 60IN SCRAPER BAR

23 24217  BUTWU 1/2-13NCX2-1/8X1-7/8

24 24329  BLTU 1/2-13NCX11/16X3-1/2

25 27950 CLIP SCRAPER ARM (BLACK)

26 88621 NUT NLK 1/2-13NC 52

27 24461  54IN SCRAPER BAR

28 25719 1.5 SO GANG SHAFT 53.33
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10" WING DISK GANG ASSEMBLY FOR 37' DISK
CULTIVATOR

SEE PAGE 42 @
FOR BEARING
ASSEMBLY

e
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10' WING DISK GANG ASSEMBLY FOR 37' DISK

238450 15 20iN BLADE LK MF DISK GANG ASSEMBLY (S8HOWN)
238452 15 2CIN BLADE RH MF DISK GANG ASSEMBLY

ITEM PARTNO.
t 238451
2 24026
3 237382

237398
4 241238
5 25683
6 28341
7 88371
8 25726
2] 25684

1G 237379

1 24447

12 41068

13 88610

14 41086

15 27761

16 88605

17 25710

18 25695

19 28272

20 88130

21 88110

22 246886

23 24217

24 24329

26 27950

26 88621

27 24631

28 26721

DESCRIPTION

RECT TUBE-GANG BEAM 112iN
SPRING SHANK PLATE

DCHi STANDARD BEARING ASSEMBLY LM (SHOWN)
DCHI STANDARD BEARING ASSEMBLY RM
SPRING SHANK PLATE

BLTU 7/8-GNCXEBX6-1/4

WSHR HMLK 7/8ID(15/16ACT)Z

NUT HEX 7/8-9NC 5Z

1.5 8Q GANG SHAFT 62.58

CSTG BGRSHORT 150822 PT

20IN DA DISK BLADE-LOW CONCAVITY
SIN GANG SPOOL CASTING SQ HOLE
7* DiA SPRING WASHER

WEHR FLAT 1-1/25AE(1-9/18X8)2
P1/2 GANG WASHER

NUT HVY HEX SLTD. 1-1/2"8ZP

PIN ROLL 5/16DIAX2-1/42

BANG END CAP 1.5625-2.25 WD

SCTG BRG LONG 18508 50PT

BLT HEX 3/4-10NCX4 52

WSHR HLK 3/41D{13/16ACT)Z

NUT HEX 3/4-10NC 52

S0IN SCRAPEH BAR

BLEU 1/2-13NCX2-1/8X1-7/8

BLEU 1/2-13NCX11/16X3-1/2

CLIP SCHAPER ARM (BIACK}

NUT NLK 1/2-13NCG 52

65-1/2iN SCRAPER BAR

1.5 8G GANG SHAFT 71.83

41
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BEARING ASSEMBLY

237382 DCIE STANDARD BEARING ASSEMBLY LH (SHOWN)
237398 DCHi STANDARD BEARING ASSEMBLY RH

ITEM PAAT NO. DESCRIPTION o
1 24354  SPRING SHANK
2 237384 SCRAPER MOUNFLH (SHOWN)
237397 SCRAPER MCUNT-RH

3 24487 BEARING CLAMP CLIP
4 24486 BEARING CLAMP
5 24155 BEARING CASTING
7] 24009 BEARING 1-1/28QX3.83800
7 24008 BEARING WASHER
8 24210 BEARING RETAINING BING
9 88263 FTG GRS 1/8NPT 1610-BL(11/16
DISK SCRAPER ASSEMBLY
SCRAPER BLADE ASSY LH {(SHOWN) SCRAPER BLADE ASSY LLH OFFSET (SHOWN)
SCRAPER BLADE ASSY RH SCRAPER BLADE ASSY RH OFFSEY
ITEM PARTNO, DESCRIPTION ITEM PARTNO. DESCRIPTION
1 24247 SCRAPER ABM 1 2E716 SCRAPER ARM
2 237384 SCRAPER BLADE-20iN |LOW CON 2 237384 SCRAPER BLADE-20IN LOW CON
3 886873 BLY CRG 1/2-13NCXi1-1/2 82 3 B8873 BLY CRG 1/2-13NCX1-1/2 82
4 88621 NUT NLX 1/2-13NC 52 4 88821 NUT NLK 1/2113NC 67
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ITEM PART NO.

1

e

— e
D RN b WD

e
Ny

13
14

237380
237535
237380C
237827
34132
88403
88130
88110
238404
BB021
88341
88371
237392
237826
237393
237828
25649
25654

DESCRIPTION

DISK AXLE WELD-LH 11FT MAIN FRAME (SHOWN})
DISK AXLE WELD-LH 14FT MAIN FRAME

8 201N BLADE LM MF DISK GANG ASSY (SHOWN)
10 20N BLADE LH MF DISK GANG ASSY

AXLE CLAMP ASSEMBLY

BLT HEX 3/4-10NCX8 52

WSHR HLK 3/4ID(13/18ACT)Z

NUT HEX 8/4-10NC 5Z

PLATE-GANG BEAM MOUNT

BLT HEX 7/8NCX6 5Z

WSHR HLK 7/8ID(15/16ACT)Z

NUT HEX 7/8-SNC5Z

DISK AXLE WELD-RH 11FT MAIN FRAME (SHOWN)
DISK AXLE WELD-RH 14FT MAIN FRAME

8 20IN BLADE RH MF DISK GANG ASSY (SHOWN)
10 20IN BLADE RH MF DISK GANG ASSY

HYD CYL 3-3/4X8SEQ W/ADPTR, (845771)

HYD CYL 3-1/2XBSEQ W/ADPTR, (645775)
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ITEM PART NO.
238409
238488
238489
34132
88403
88130
88110
238404
8g0G21
88341
88371
25643
256868

Ny

=W ~NSdbH W

[ -

DESCRIPTION

DISK AXLE WELD-4' WING

5 BLADE 20DIA WING DISK GANG LH (SHOWN)
5 BLADE 20DIA WING DISK GANG RH

AXLE CLAMP ASSEMBLY

BLT HEX 3/4-10NCX8 52

WSHR HLK 3/4ID(13/16ACT)Z

NUT HEX 3/4-10NC 5Z

PLATE-GANG BEAM MOUNT

BLT HEX 7/8NCX6 52

WSHR HLK 7/8ID(15/16ACT)Z

NUT HEX 7/8-9NC5Z

HYD CYL 4X8ESQ W/ADPTR. (845772} (SHOWN)
HYD CYL 3-1/4X8ESQ W/ADPTR. (645774)
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ITEM PARYTNO. DESCRIPTION

i

N

o xR B B 2 S O L
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238424
239425
239422
238423
34132
BB4G3
88130
B8110
238404
89021
88341
B8371
25643
25659

DISK AXLE WELD-7 BLADE GANG LM (SHOWN)
DISK AXLE WELD-7 BLADE GANG RH

7 BLADE 20DIA WING DISK GANG LH (SHOWN)
7 BLADE 20DIA WING DISK GANG RH

AXLE CLAMP ASSEMBLY

BLT HEX 3/4-10NCX8 52

WSHR HLK 3/4ID(13/16ACT)Z

NUT HEX 3/4-10NG 62

PLATE-GANG BEAM MOUNT

BLT HEX 7/8NCX6 52

WSHR HLK 7/8ID(16/18ACT)Z

NUT HEX 7/8-9NC5Z

HYD CYL 4X8ESQ W/ADPTR. (6845772) (SHOWN)
MYD CYL 3-1/4XBESQ W/ADPTR. (645774)
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ITEM PART NO. DESCRIPTION
1 238480 DISKAXLE WELD-LH 7FT WING (SHOWN)
238484 DISK AXLE WELD-RH 7FT WING
238481 9 BLADE 20DIA WING DISK GANG LM (SHOWN)
238485 9 BLADE 20DIA WING DISK GANG RH
34132 AXLE CLAMP ASSEMBLY
88403 BLY HEX 3/4-10NCX8 52
88130 WSHR MLK 3/4ID(13/16ACT)Z
88110 NUT HEX 3/4-10NC 52
238404 PLATE-GANG BEAM MOUNT
89021  BLT HEX 7/8NCX6 52
88341 WSHR HLK 7/8ID(15/16ACTIZ
88371 NUT MEX 7/8-9NC5Z
25643 HYD CYL 4X8ESQ W/ADPTR. (645772) (SHOWN)
25659 HYD CYL 3-1/4XBESQ W/ADPTR, (845774)

i
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ITEM PART NO. DESCRIPTION
1 238480 DISK AXLE WELD-LH 7FT WING (SHOWN;
238484 DISK AXLE WELD-RH 7FT WING
238486 11 BLADE 20DIA WING DISK GANG LM {SHOWN;)
238487 11 BLADE 2000A WING DISK GANG BH
34132 AXLE CLAMP ASSEMBLY
88403 BLY HEX 3/4-10NCX8 52
88138 WSHR HLK 3/4ID{13/16ACT)Z
88110 NUT HEX 3/4-10NC 52
238404 PLATE-GANG BEAM MOUNY
80021 BLY HEX 7/8NCX8 52
88341 WSHRB HLK 7/8iID(1516ACT)Z
88371 NUT HEX 7/8-8NC5Z
25643 HYD CYL 4XBESQ W/ADPTR. (645772) {SHOWN)
25659 HYD CYL 3-1/4X8LESQ W/ADPTR, {845774)
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ITEM PART NO. DESCRIPTION
1 237616 DISK AXLE WELD-WING 9FT 8INLH (SHOWN)
237818 DISK AXLE WELD-WING 9FT 8IN RH
237620 13 BLADE 20DIA WING DISK GANG LH (SHOWN)
237832 13 BLADE 20DIA WING DISK GANG RH
34132  AXLE CLAMP ASSEMBLY
88403 BLT HEX 3/4-10NCX8 52
88130 WSHR HLK 8/4ID(13/16ACT)Z
88110  NUT HEX 3/4-1ONC 52
238404 PLATE-GANG BEAM MOUNT
89021  BLT HEX 7/8NCX6 52
88341  WSHR HLK 7/8ID(15/16ACT)Z
88371 NUT HEX 7/8-9NC5Z
25643 HYD CYL 4XBESQ W/ADPTR. (645772) (SHOWN)
25659 HYD CYL 3-1/4X8ESQ W/ADPTR. (645774)
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10" WING DISK GANG FOR 37' DISK CULTIVATOR

ITEM PART NO. DESCRIPTION
1 237616 DISK AXLE WELD-WING SFT 8IN LH (SHOWN)
237818 DISK AXLE WELD-WING 9FT 8IN RH
238450 15 BLADE 20D1A WING DISK GANG LH (SHOWN)
238452 15 BLADE 20DIA WING DISK GANG RH
34132  AXLE CLAMP ASSEMBLY
88403 BLT HEX 3/4-10NCX8 5Z
88180 WSHR HLK 3/4ID(13/16ACT)Z
88110 NUT HEX 3/4-10NC 5Z
238404 PLATE-GANG BEAM MOUNT
88021  BLT MEX 7/8NCX6 52
88341 WSHR HLK 7/8ID(15/16ACT)Z
88371 NUT HEX 7/8-9NC5Z
25643 HYD CYL 4XBESQ W/ADPTR. (645772) (SHOWN)
25659 HYD CYL 3-1/4X8ESQ W/ADPTR, (645774)

favd
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WING FOLD CYLINDERS

Vendor PIN
MFG Info
Wil-Rich PIN

FGS STANDARD CYL iLL.PLY

COLUMN WIL-RICH PART NO. SKE ROD DIA, PIN DIA.

A 51242F 3x30 1-172" 1

B 51235F 3.5x24 1-172" "

G 51226F 4 x24 112" 1"

b 51228F 4x30 1-1/2" 1"

E 12062 Hx24 2" 1"

E 20966F 5x30 2" (N

ITEM DESCRIPTION REQ. A B ¢ D E F

1 Barrel 1 233709 233812 233818 233716 233817 233723
2 Retainer Ring 1 233711 233814 233718 233718 233724 233724
3 Ext. Snap Ring 1 233712 233816 233720 233720 233727 233727
4 Snap Ring Head 1 233713 233815 233719 233719 233726 233726
5 Rod 1 233710 233813 233813 233717 233819 233725
6§ ClevisPin 2 42472 42472 42472 42472 42472 42472
7 Roll Pin 1/4x2-1/4 2 42484 42484 42484 42484 42484 42484
8  Piston 1 233714 233811 233715 233716 233722 2337122
9  LockNut 1 233760 233700 233700 233700 233721 233721
10 Seal kit 1 233720 233810 233730 233730 233731 23373
11 Stopcoilar 1 15113 15113 5113 15113 15116 15116

THQUGH IDENTIFIED, ALL PARTS MAY NOT BE SERVICEABLE,
CHECK WITH WIL-RICH LLC SERVICE PARTS FOR AVAILABILITY,
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MAIN LIFT TOP BYPASS CYLINDER

Vendor PN
MFG Info
Wil-Rich P/N

FGS STANDARD CYL EL.PLY

COLUMN WIL-RICH PART NO. SIZE ROD DIA. PIN DIA.
A 687687F 4x1286 1-1/2% 1"
B B87688F 4x10.8 112" 1"
TEM DESCRIPTION REQ. A B
1 Barrel 1 233705 233707
2 infemnal Head 1 233704 233704
3 Thumb Screw 1 88387 88387
4 Screw Cofiar 1 55665 55665
5 Rod End Clevis 1 87657 87657
8 Set Screw 1 88708 88706
7 HDLS Pin 1x2-3/8 2 42473 42473
8 Roill Pin 1/4x3.12 4 42484 42484
9 Cylinder Rod 1 233708 233708
10 Stop Coliars 1 15113 15113
11 Piston 1 233761 233701
12 Rod Nut 1 233700 233700
13 Seat Kit 1 233728 233728
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4 X 8 SEQUENCE HYDRAULIC CYLINDERS

ITEM PART NO. DESCRIPTION
1 25643 HYD CYL 4xBSEQ W/PINS
25649 HYD CYL 3-3/4x88EQ W/PING
25684 HDY OYL 3-1/2x88EQ W/PING
25659  HYD CYL 3-1/4xB5EQ W/PINS

2 68796 HEADLESS PIN 1x2-27/32
3 42484 1/4'x2-1/4" ROLL PIN

SEAL KITS
40822  4xBSEQ SEAL KIT
40817 3-3/4x8SEQ SEAL KIT
40812  3-1/2xBSEQ SEAL KIT
40806 3-1/4xBBEQ SEAL KIT
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ITEM PART NO.

W NmU WA -

10
11
12

51242F
221717
221716
64346
67136
87140
438202
58682
67150
238427
58690
60640

DESCRIPTION
CYL HYD 3X30FGS #A519CY 11
MSE 3KPSH1/4X88 6FJX6FJX
HSE 3KPSI 1/4X44 6FIXEFIX
TEE 8MJ(3)

TEE 8MJ X 8MJ X 6FJX

ADP 6MJ X 6MORB

ELB eMJ X 8FJX

HBE 3KPSI 1/4X36 8FIXGFJX
ELB 6MORB X 6FJX

HSE 3KPSI 1/4X468 6FIX-BF.IX
ADP 8MJ X BMPT

QUICK DISCONNECT COUPLER

53
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ITEM PART NO. DESCRIPTION
24104 E£LB BMORB X 6MJ
221717  HSE 3KPSI 1/4X68 6FJX-6FJX
221716 HSE 3KPSI 1/4X44 8FIX-BFJX
84346  TEE 8MJ(3)
87136 TEE 6MJ X 6MJ X 6FJX
58543 ADF 8MJ X 8MORB
238202 ELBeMJ X 8FLX
51220F CYL MYD 4X30FGS #AB18CY02
58692 HSE 3KPSI 1/4X36 8FIX-6FJX
10 63791 HSE 3KPS! 1/4X96 6FIX-6FJX
11 67130 CHOSS 6MJ X 8MJ X 8MJ X 6MJ
12 65160 HSE 3KPSE 1/4X12 BFIX-6FJX
13 238423 HSE 3KPSI 1/4X372 8FIX-6FJX
14 58690 ADP 6M.J X 8MPT
15 60640 QUICK DISCONNECT COUPLER
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ITEM PART NO. PESCRIPTION
24104 ELB SMORB X 6MJ
58538 HSE 3KPSI 1/4X84 6FJX-6F.X

B780008 HSE 3KPSI1/4X76 6FIX-6FJIX
64346 TEE 6MJ(3)

67136 TEE 6MJ X 6MJ X 6FJX

58543 ADP 6M.4 X BMORB

238202 £LB 6MJ X BFLX

B51220F YL HYD 4X30FGS #A519CY02
58536 HSE SKPSI 1/4X60 BFI-EFIX
63791 HSE OKPS! 1/4X06 6FJX-6FJX

11 67130  CROSS 8MJ X 8MJ X 8MJ X 6MJ

12 58575 HSE 3KPS| 1/4X30 6FIGFJX

13 238423 HSE 3KPSI1/4X372 8FJX-6F.JX

14 58690  ADP 8MJ X 8MPT

15 60840  QUICK DISCONNECT COUPLER

—
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FEM PAHT NO. DESCRIPTION Iy
25580 ELB SMORB X 8MJ

56540 HSE 3KPS! 3/8X89 BFUX-BFUX ] 12
25608  HSE 3KPSI 3/8X75 BFJXBFJX it

13238 TEE 8MJ X 8MJ X BMJ

13234 ADP 8MJ X BMPT

51975 DCV ASSEMBLY 13
14851 HSE BKPSI 3/8X42 8FJX-8FJX
67683F HYD CYL 4X12.56BP FGS #A519CY24

64885  TEE 8MJ X 8MJ X 8MPT

10 25602 HSE 3KPSI 3/8X65 BFIX-6FJX

11 238422 HSE 3KPSI 1/2X432 6FJX-6FJX

12 13234 ADP 8MJ X 8MPT

13 60640 QUICK DISCONNECT COUPLER

14 88296 HYD PIPE PLUG 1/2 NPT
DO DISK CUE TIVATOR FARTS MANUAL {T4286) 12105 5 6
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iTEM PARTNO.

o~ 0h N2

10
11

13
14
15
16

67634
233689
25603
28680
13238
13234
81978
64885
87683F
14851
235386
67688F
238422
13234
60640
88296

DESC RIPTION } E
HSE 3KPS! 3/8X132 8FJX-8FJX '
HSE 3KPSi 3/8X180 8FJX-8FJX
HSE BKPS! 3/8X75 8FJX-8FJX
ELB 8MORRB X 8MJ

TEE 8MJ X 8MJ X 8MJ

ADP 8MJ X 8MPT 15
DCV ASSEMBLY

TEE 8MJ X 8MJ X 8MPT

HYD CYL. 4X12.568P FGS #A519CY24
HSE 3KPS! 3/8X42 8EJX-8FJX

HBE 3KPS! 3/8X137 8FJIX-8FJX

HYD CYL 4X10.88P FGS #A5190Y25
HSE 3KPS! 1/2X432 8F.RCEFJX

ADP 8MJ X SMPT

QUICK DISCONNECT COUPLER
HMYD PIPE PLUG 1/2 NPT

14
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ITEM PART NO.
1 235387
2 234938
3 25603
4 25580
5 13238
8 13234
7 51675
8 64885
8 67683F

10 14851
11 233689
12 67688F

13 238422

14 13234
15 60640
18 88206

13

DESCRIPTION AL

HSE 3KPSI 3/8X168 BFUX-8FJX 14
MSE 3KPS1 3/8X220 8FIX-8FJX i

HSE 3KPS! 3/8X75 8FJIX-8FJX

£LB 8MORB X 8MJ

TEE 8MJ X 8MJ X 8MJ

ADE 8MJ X 8MPT

DCV ASSEMBLY

TEE 8MJ X 8MJ X 8MPT

HYD CYL 4X12.56BP FGS #A519CY24
HSE 3KPS| 3/8X42 8FJX-BFJX

HSE 3KPSI 8/8X180 BFJX-8FJX

HYD CYL 4X10.8BP FGS #A519CY25
HSE 3KPSI 1/2X432 8FJX-8FJX

ADP 8MJ X 8MPT

QUICK DISCONNECT COUPLER
HYD PIPE PLUG 1/2 NPT

15
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34' & 37' DEPTH CONTROL HYDRAULICS

ITEM PART NC. DESCRIPTION

W~ DG N -

i T P N S
GO b WO = O

16

235387
237155
56540
25580
13238
13234
51875
64885
67683F
165615
234847
67688F
238422
13234
80840
88296

HSE 3KPS! 3/8X168 8FJX-8FJIX

HSE 3KPS! 3/8X244 SFICBFJX

HSE 3KPS! 3/8X89 8FJX-8FJX

ELB 8MORSB X 8MJ

TEE 8MJ X 8MJ X 8MJ

ADP 8MJ X 8MPT

DOV ASSEMBLY

TEE 8MJ X 8MJ X BMPT

HYD CYL 4X12.568P FGS #A5190Y24
HEE 3KPE| 3/8X62 BRJX-BFJX

HSE 3KPSE 3/8X194 BFJX-BFJX

HYD CYL 4X10.88P FGS #A510CY25
HEE 3KPSE 1/2X432 8FJX-8FJX

ADP 8M.J X 8MPT

QUICK DISCONNECT COUPLER
HYD PIPE PLUG 1/2 NPT

59
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ITEM PART NO. DESCRIPTION

[ca e cR B s> BE €5 JF S B 8

1G
1%
12

256869
B8543
24104
63723
58538
25654
25648
25643
221580
238437
58690
60640

HYD CYL 3-1/4XBSEQ W/ADPTR (645774)
ADP 8MORB X 6MJ

ELB BMORB X 6MJ

HSE 3KPSI 1/4X108 6FJIX-6FJX

HSE 3KPSI 1/4X84 BFJIX-BFJX

HYD CYL 3-1/2X8SEG W/ADPTR. (645775)
MYD CYL. 3-3/4X8SEQ W/ADPTR. (645771}
HYD CYL 4X8SEQ W/ADPTR (645772)
HSE 3KPSI 1/4X344 6FJX-6FJX

HSE 3KPSI 1/4X420 6FJX-BFJX

ADP 8MJ X 8MPT

QUICK DISCONNECT GOUPLER
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iTEM PART NO. DESCRIFTION

25650 HYD CYL 3-1/4X8SEQ W/ADPTR.(645774)
58543  ADP BMORSB X 6MJ

24104 ELB BMORRB X 6MJ

238617 HSE 3KPSI 1/4X120 BEIX-6FJX

58538 HSE 3KPS| 1/4X84 6FIX-6FJX

25654  HYD CYL 3-1/2X8SEQ W/ADPTR.(645775)
25649  HYD CYL 3-3/4X8SEQ W/ADPTR.(645771)
25643  HYD CYL 4X8SEQ W/ADPTR.(645772)
221581 HSE 3KPSI 1/4X356 6FJX-6FJX

239431 HSE 3KPS! 1/4X432 6FJX-BFJX

58600  ADP 6MJ X 8MPT

12 60640 QUICK DISCONNECT COUPLER

WO~ 20N -
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ITEM PART NG. DESCRIPTION

fco ke R By S NN o B AW IR

10
11
12

B HESK CULTIVATOR PARTS MANLIAL (74256} 1204

25656
58543
24104
238425
58538
25654
25649
25643
228423
238424
58690
60640

HYD CYL 3-1/4X88EQ W/ADPTR, (645774)
ADP 8MORE X 6MJ

ELB 8MORSB X 6MJ

HSE 3iKPSE1/4X132 6FIX-6FJX

HSE 3KPS! 1/4X84 6FJX-6F3X

HYD CYL 3-1/2XB3EQ W/ADPTR (645775)
HYD CYL 3-3/4X88EQ W/ADPTR.(845771)
HYD CYL 4X83EQ W/ADPTR.(645772)
MSE 3KPSIH1/4X372 6FJX-6F X

HSE 3KPS! 1/4X444 8FJX-6FX

ADP 8M.J X 8MPT

QUICK DISCONNECT COUPLER
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ITEM PART NO. DESCRIPTION
1 256589  HYD CYL 3-1/4XBSEQ W/ADPTR.(645774)
2 58543 ADP 8MORB X &M
3 24194 ELB 8MORB X 8MJ
4 233686 HSE 3KPS| 1/4X156 6FJX-6FJIX
5 58538 HSE 3KPS] 1/4X84 6FJX-BF X
6 25654  HYD CYL 3-1/2X8SEQ W/ADPTR.(645775)
7 25649 YD CYL 3-3/4XBSEQ W/ADPTR.(B45771)
8 25643 HYD CYL 4X8SEQ W/ADPTHR.{645772)
o] 228426 HSE 3KPSI 1/4X386 6FJX-6FJX

10 238427 HSE 3KPS| 1/4X468 8FJX-6FJX

11 58690  ADP 8MJ X BMPT

12 60640 QUICK DISCONNECT COUPLER
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ITEM PART NO.
55658

22902

5EE56
88501

22463
55464
55657
88363
88129

~ O b py =

DESCRIPTION

TWiIN SPRING SHANK ASSEMBLY
ANGLUDES {TEMS 1, 3-6, 317}
SPRING PLUG ASSEMBLY
(INCLUDES 9-10 & 13))
SHANK FRAME BRACKET (4%
5/8NCX4X4-1/4U-BOLT

3/4NF LOCK NUT

HD EDGE FORM SHANK
SHANK HOLDER

H2NC LOCK NUT

5/8 LOCK WASHER

DCHHDESK CULTRATOR PARTS MANUAL {74286) 12105

ITEM PART NO.
8 88126
2] 11397

10 11510

11 88574

12 86204

13 11388

14 23183

13 22833

16 41482

DESCRIPTION

5/8NG NUT

SPRING HANDLE (PLAIN)
SPRING

1/2NCX5-1/2 GRS BOLT
B/BNCX2 GRS BOLY
SPRING PLUG {PLAIN)
1/2NCX2 GRS BOLT
SHANK HEX BOLT
CENTERING WASHER



SINGLE SPRING SHANK ASSEMBLY

iTEM PART NO.

~N DB wWnN

53405
22902

58496
88501

22463
53390
236685
88363
88128

DESCRIPTION

FC SHANK ASSEMBLY (4")
(INCLUDES ITEMS 1, 3-6, 9-17)
SPRING PLUG ASSEMBLY
(INCLUDES 9-10 & 13)}
SHANK FRAME BRACKET (4")
B/BNCX4X4-1/4U-BOLT

3/4NF LOCK NUT

EDGE FORMED SHANK
SHANK HOLDER

1/2 NC LOCK NUT

5/8 LOCK WASHER

65

ITEM PART NO.
8 88126
8 11397

10 11816

1% 20637

12 88284

13 11348

14 23153

15 18679

DESCRIPTION

5/8NG NUT

SPRING HANDLE (PLAIN)
SPRING

1/2 NCX3 GR5 BOLT

5/8 NCX2 GRS BOLT
SPRING PLUG (PLAIN)
1/2NCX2 GRS BOLT
CARRIAGE BOLT
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ITEM PARY NOC. DESCRIPTION

41233 1-3/4" HUB & SPINDLE ASSY
(INCLUDES 1.9 & 12-16)

88301  PINCOT 3/18DIAx1-1/2

16084 SPINDLE WASHER 7/8ID

103458  QUTER BEARING CONE

30405 1-3/4IN PRESSED HUB W/ CUPS

25586 WEAR SLEEVE

10344 OUTER BEARING CUP

88263 FTG GRS 1/8NPT 1610-BL{11/16"%

11378 INNER BEARING CUP

25585 TRIPLE LIP SFAL

88541 1/2NCx3-1/4 GRS BOLT

88363 NUT NEX CENTER |LQCK 1/2NC

41232 1-3/4* SPINDLE X 11.12" LONG

11378 iINNEHR BEARING CONE

88142 WHEEIL BOLT 1/2NFx1 (13/16 HEAD)

88340 NUT SLTD 7/8NF

11381 DUST CAP

b
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2" HUB & SPINDLE

ITEM PART NOC.
14131
1 88301
2 16094
3 10345
4 24097
5 10344
8 88263
7 14249
8 58546
g 88429
10 88304
L 14251
12 14248
13 88142
14 88340
18 11381

DESCRIPTION

2" HUB & SPINDLE ASSY
(NCLUDES 1-2 & 12-16)

PIN COT 3/16DIAX1-1/2

SPINDLE WASHER 7/81D

BEARING CONE 1-1/41D (LM67048)
2IN PRESSED HUB W/ CUPS
BEARING CUP 2.328 OD (LM67010)
FTG GRS 1/8NPT {610-BL{11/16"
BEARING CUP 2.891 OD (LM501310)
2" TRIPLE UP SEAL

1/2NExa-1/4 GRS BOLT

NUT 2POSLK 1/2NF

2* AXLE SPINDLE

BEARING CONE 1-5/8ID {LM501349)
WHEEL BOLT 1/2NFx1 (13/16 HEAD)
NUT SLTD 7/8NF

DUST CAP

67
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SHOVELS

ITEM PARY NG DESCRIPTION
1633¢ FC SHOVEL EXTENSION KIT
(REF. ITEMS 1,24,58 & 7KIT
GCONTAINS HDWE FOR 4 SHOVELS)

1 8509 PLOW BOLY 7/16NCX1-1/2 GRS
88849 PLOW BOLT 7/18NCX1-3/4 GRS
2 88464 PLOW BOLT 7/18NCX2-1/4 GRS

DGR DISK COLTIVATOR PARTS MANUAL (74256} 12108

ITEM PART NO DESCRIPTION

55187
BB392
41575
as152
88344

~E OO

68

9" TERMINATOR SWEEP 47° STEM ANGLE
TBNCX1-1/2 BOLT

FC SHOVEL EXTENSION

7/16 FLAT WASHER

7/1BNC NUT



4' WING RIGID GAUGE WHEEL

iITEM FART NO. DESCRIPTION

15485 TOP ADJUSTMENT ASSY
15475 GAUGE WHEEL LEG
41233  1-3/4 HUB&SPNDL{LGB100001)HPL41234
88429 1/2NFx3-1/4 GR5 BOLY

88304 NUT 2POSLK 1/2NF

16200 WHL ASSY 95l x 15 68 &" 8P GRAY
88142  1/2NFxt (13/18 HEAD)

88311  BLTU 5/8-11NCX2-1/2X3-3/4

88129 WSHR HLK 5/8ID{1 1/16ACT)Z

B8126 NUT MEX 5/8-11NC 57

11 239411 BACK PLATE-GAUGE WHEEL

12 88298 BLT HEX 5/8-11NCX4 52

e
Q@ m MO DS WA -
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ITEM PART NO. DESCRIPTION
1 237673 GAUGE WHEEL ARM WELD-LH (SHOWN)

238403 GAUGE WHEEL ARM WELD-RH

220840 QUADX LOWER GAUGE ARM

221100 EXCEL UPPER GAUGE WHEEL ARM

221336  GAUGE WHEEL PIVOT BOLT (1X6.88")
88196  WSHR FLAT 1(1-1/16X2-1/2ACT)Z

89075  NUT NYLON LOCK 1-8NC 57

16312  CASTER WHEEL LEG (RED)

14189  LINK ARM STOP COLLAR (RED)

67790  DAMPER PAD

10 67791  DAMPER PLATE (RED)

11 88382  BLT HEX 1/2-13NCX4-1/2 5Z

12 41233 1-3/4 HUB&SPNDL(LGS100001)RPL41234

13 868541  BLT HEX 1/2-13NCX3 52

14 86363 NUT 2POSLK 1/2-13NC 52

15 24538 WHL ASSY 11LX15 6B 8' 8P GRAY

16 88142 1/2NEX1 (13/16 HEAD)

17 88531  BLT HEX 3/8-16NCX3 57

18 88362 WSHR MLK 3/8iD Z

19 88103  NUT HEX 3/8-16NC 57

O ~NMmAh LN

DCH DISK CULTIVATOR PARTS MANUAL (T4256) 12/05 7 o



HD AUXILIARY HITCH

ITEM PART NC.

61 RS0 /S 2 4% B

88455
69456

60442
88453
65453
58284
88294

BESCRIPTION

REAR HITCH W/HINGED TOUNGE
(INCLUDES ITEMS 1,24-11)

REAR HITCH W/RIGID TOUNGE
(INCLUDES [TEMS 1,23,10 & 11}
HB IMPLEMENT HITCH
S/8NCXAX4-1/2U-BOLT

RIGH) TCUNGE MOUNT

PiN ASSEMBLY 1X2-27/32
S/8NCx2 GRS BOLT

71

HINGED

ITEM PART NQ. DESCRIPTION

5]
7
8
g
10
11
12
13
14

15940
88101
69454
18443
§9447
88283
68549
222493
88305
§8453

SPRING

1/4X2-1/2 COTTER PIN

HINGED HITCH MOLINT
HINGED TOUNGE ASSEMBLY
PLATE

BANCXE GRS BOLT

CLAMP STRAP

HD HITCH EXTENSION

3ANCX5 GR5 BOLY (EXCEL)
S/BNCX4AX4-1/2U-BOLT (QUAD X)
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ITEM PART NO
238474
223178
13479
88385
223130
a8g7oe
88103
22372
223126
88203
223143
223144
22371

W~ 0GR N -

—_
e

\14

DESCRIPTION

LIGHT KIT (19 & 224)

LIGHT KIT {25,28,31,34 & 3711}
4" SQUARE TIE LOGCP
BIBNCxaxa-3/4 U-BOLT
SHORT BASE PIVOT
J/BNCx3/4 §Q HEAD SET SCREW
BI8NC NUT

AMBER REFLECTCR
LIGHT/REFLECTOR BHACKET
1/4NCxt BOLT

AMBER LIGHT

RED LIGHY

RED REFLECTOR

RCH DSK CULTIVATOR PARTS MANUAM {T4288) 12/05
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ITEM PARTNO
11 223118
12 223140
223152
223121
13 223330
223148
223148
64597
14 223123
18 88386

LIGHTS

DESCRIPTION
RED/OHANGE FLUORESCENTY
DECAL

12x12 LIGHT ARM
20x15.5 LIGHT ARM

48" OFFSEY LIGHT ARM
AG LIGHT KIT

AG MODULE
WISHBONE 4 | EAD

35" MARNESS

PNVOT PLATE

3/BNCx2-1/2x3-1/4 U-BLT



MUD SCRAPERS

ITEM PART NG DESCRIPTION

61851
61835
81837
Baz94
88845
Bezy?

LEEIIN N £ e R

TIRE SCRAPER KIT (PR}
SCRAPER BAR

5/8 DiAx13-1/2 SCHRAPER BAR
5/8NCx2 GRs BOLY

B/8NC LOCK NUY

5/8 FLAT WASHER

NOTE: 1 Kit does two (2) tires.

73
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ITEM  PART NO DESCRIPTION ITEM PART NG DESCRIPTION
1 238430 DO DECAL KIT 12 54903  MAIN DOWN DECAL
2 80711 HIGH PRESSURE FLUID HAZARD 13 48185 CAUTION DECAL
3 20121 INTEGRAL RESTRICTOR DECAL 14 22372 AMBER REFLECTOR
4 222801 ELECTROCUTION DECAL 15 2237% RED REFLECTOR
5 41345 SMVKIT 18 23325  CAUTION DECAL - READ
8 41508  WING LOCK DANGER DECAL 17 74257 DCI ASSEMBLY MANUAL
7 53334 CAUTION DECAL 74258 DCH OPERATORS MANUAL
8 48183 WING LOCK DANGER DECAL 18 239474 CLEABANCE LIGHT PACKAGE 19 & 22FT
a 54900 WINGS UP DECAL 223178 (CLEARANCE LIGHT PACKAGE 25,28,31,34 & 37FT
10 54901  WINGS DOWN DECAL 19 222800 DANGER DECAL 1.6X75
11 54902 MAIN UP DECAL 20 222802 CRUSHING DECAL
21 24227 WARNING DECAL-OPERATING
22 88077 DEPTH ADJUSTMENT DECAL
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WARRANTY

The only warranty Wil-Rich gives and the only warranty the dealer is authorized to give is as follows:

We warrant products sold by us to be in accordance with our published specifications or those specifications
agreed o by us inwriting at time of sale. Our obligation and liability under this warranty is expressly limited to
repairing, or replacing, at our option, within 12 months after date of retail delivery, any product not meeting the
specifications. We make no other warranty, express orimplied and make no warranty of merchantability or of
fitness for any particular purpose, Qur obligation under the warranty shall not include any fransportation
charges or costs or installation or any liability for direct, indirect or consequential damage or delay. If requested
by us, products or parts for which a warranty claim is made are to be retumed transportation prepaid o our
factory. Any improper use, operation beyond rated capacity, substitution of parts not approved by us, or any
alteration or repair by others in such manner as in our judgment affects the product materially and adversely
shall void this warranty. No employee or representative is authorized to change this warranty in any way or
grantany other warranty.

Wil-Rich reserves the right 1o make improvermnent changes on any of our products without notice.

When warranty limited or not applicable, Warranty on hoses, cylinders, hubs, spindies, engines, valves, pumps
or other trade accessones are imited to the warranties made by the respective manufactures of these compo-
nents. Rubber tires and tubes are warranted directly by the respective fire manufacturer only, and not by Wil-
Rich.

Warranty does not apply to any machine or part which has been repaired or altered in any way so as inthe our
judgment to affectits reliability, or which has been subject to misuse, negligence or accident.

A Warranty Validation and Delivery Report Form must be filled out and received by Wil-Rich to initiate the
warranty coverage.

WARRANTY CLAIMS PROCEDURE
1. The warranty form must be retumed to Wil-Rich within fifteen (15) working days from the repair date.

2, Paris retumed to Wil-Rich without authorization will be refused. The parts must be retained at the dealership
for ninety (80) days after the ¢claim has been filed. If the Service Department would ke to inspect the parts, a
packing slip will be maiied to the dealer. The packing sfip must be retumed with the parts. The parts must be
returned prepaid within thirty (30) days of receiving authorization. After the parts are inspected and warranty is
vetified, credit for the retum freight will be issued to the dealer.

3. Parts that will be scrapped at the dealership will be inspected by a Wik-Rich Sales Representative, District
Sales Manager or Service Representative within the ninety (80) day retaining period.
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